BANDAI
NAMCO

Entertainment

PAC-MAN AIR HOCKEY

Air Hockey TableOwner 6 s Manual .

Assembly operation and care instructions.









Contents

0] =110 o P 2
Product SPECITICALIONS. ......iii ittt e e e e emmmr e e e e e 3
Before ASSEMBIING........cooi e 4
Tools required for ASSEMDIINGY.........oviiiiii e e eeeas 4
L (0o [0 T = T £ PP 5
I 0 | g = o S TSP 5
P2 oo g ] (=T ox 1) 1N oY [ 5
T o gl o 1o\ V= PO PPPPPPPPRPPPPPP 6
ASSEMDBIY PTrOCEAUIES......cciiiiiiiiiiie ettt eeer e e e e e e e e s emen e e e e e e e e e e e 7
Safety Instructions for UsSe and Play..............uuuvviiiiiiemne e 11
Hardware and Software Configuration..............oouiieiimmmriiiiiiei e eeseere e 12
HArdware DESCHPLIONS. ......c.uueiiiiiiiee ettt e e rmmee s e e e e e e s e s nnee e 12
Hardware SPeCifiCatiONS..........uuiiiiiiiiiiiiier e 13
Software SPeCIfiCAtiONS.........coviiiiiiiii e ——————— 14
[ TT o U =T [ = 1o PP PTR PP PPPPPPI 15
P TS . e e —— et b anan e e 16
(O o] 0= fl 0= o 53PN 16
Cash Box and Tickets Parts (Arcade Version Qnly).........ccceeeeiiiiiimmnnniiiiiieieeeeeeeeeens 17
[ 1= o o o 18
(DYoL o 0 (3PP PPRPPR 19

(OFe ] ETU 1 gT=1 o [N 2E= T KRR 20






Forewad
We would like to thank you very much for purchasing the-Man Air Hockeyfrom
Bandai Namco Amusement America Inc.

For your own safety, please read through this instruction manual that we have prepared
for you thoroughly, and take precautions when usingtbduct. We hope that you will become
accustomed to the product quickly.



ST f;_g_- o = - = ol
ﬁg cie ftt‘ﬁti:c.“:' [PA@P"M/AA[“:

Product Specifications

Electrical Power (MANUAL SELECT)
Domestic 120 VAC @ 60 Hz, 5 amps
International 240 VAC @ 50 Hz, 2.amps

Temperature

32° to 100° Fahrenheit

Humidity

Must not exceed 95% relative humidity

AssemblediiPacMan Air Ho ¢ k Bisné@nsions
Widthi 48, 50

Depthi 8 8 0

Heighti 3 7 0

Weight Assembled ~360 Ibs.

88"

48,5"

37"




Before Assembling

/N WARNING

*Note: Bandai Namco Amusement America accepts no responsibility for any injury t
may result from the assembly, installation or wing of this product.

THIS TABLE WEIGHS 360 POUNDS

1. Please make sure you have at least 4 strong adults to assist with assembly and

installatiorf.
hat

2. Inspect to make sui@l the parts are included and not damaged.
3. Prior to assembly, you must ensure there is sufficient space for placing or sh

this product.

ifting

Tools required for Assembling

1
1
1

*Note:

Pac ManAir HockeyManual

Scissors
Hex Allen Key- 4mm (ocated inside thbag manual)

Prepare the above specified tools. Be careful not to damage the product while using

these tools



Product Parts

1. For Legs
a 4 PaeMan Plastic Legs
a 4 Adjustable Leg Levelers
1] 24 Roundheadcrews M6 x 35mm
a 24 Split Lock washers M6 @
i 24 Flat washers M6 D

2. For Protection Acrylic

a 2 Steel Locker central protection acrylic

a 4 side protection acrylic

a 1 central protection acrylic \

u 16 Roundhead screws M6 x 35mm




3. For Player

2 doorskeys

1 AC Power cord

2 pucks

2 mallets




Assembly Procedures

1. Use scissors or a knife to cut* through the packing tape.

*Note: Do not cut too deep or you will damage the unit.

Panel marked
AnParts |

2. Open the carton, make sure theoden side of the Padan Air Hockeyis facing up.

3. UseHexAllenKey4 mm t o unscrew the 10 scrRamgs on t he

Insidedd on it. Once the panel*indicatedonpagbed, pl eas
and 6

*Note: Do not remove Air Blower



4. Take out the £ac Man Air Hockeylastic legs and screw the adjustable leg levelers
into the base of the legs.

5. Place the legs on the bottom surface of the table. Ensure alignment and then attach with
roundhead screwg 6 x 35mm and split lock washer M6 and flat washer M6




6. Plug in the AC Power Cord

Plug

AC Power

a2

7. Ensure all legs are tightly attached then flip the table 90 degrees keeping the cardboard
top on to prevent satching. This action requirdspeople Please make sure you have
at least 4 strong adults to assist with assemblyiragtdllation.Flip it another 90
degrees to place the legs on the ground.

Finished Position



8. Using 2 steel lookr central protection, assemithe central protection acrylic. Ensure
alignment and then attach with 4 roundhead screws M6 x 35mm.

9. Assemblehe side protection acrylic. Ensure alignment and then attach with 3
roundhead screws 6 x 35mm, each peace.

10



Safety Instructions for Use and fay

A Risk of Electric Shock

1 Hazardous voltage, which can cause electrical stexti$ts inside the equipment. Only
gualified personnel should work inside the equipment.

/N Playing Warnings

T Do not hit the puck with the mall et | when th

1 Spectators should not stand by the side of the table. This may cauge inj
T Hol d the mall et by the handle and not the b

T This game features pashing |ights, whi ch ma
epilepsy.




Hardware and Software Configuration

First, ensure the power is off. Open thedwih a key. Hold the panel's handle and
pull it out until half of the power panel is exposed.

A

Open the
door with
a key

il

Handle on
the panel

Hardware Descriptions

Power supply

Note: Do not touch 12VDC to CPU

open terminals or

exposed wires while
the game is on. Risk b I
of electric shock. ower supply

24V/DC to Motor

< 1| Motor Switch CPU

< 1 Main CPU

12



























